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Package leaflet: Information for the patient 

 

Phenylephrin Vision 25 mg/ml eye drops, solution 

      Phenylephrine hydrochloride 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

 

What is in this leaflet 
1. What Phenylephrin Vision is and what it is used for 

2. What you need to know before you use Phenylephrin Vision 

3. How to use Phenylephrin Vision 

4. Possible side effects 

5. How to store Phenylephrin Vision 

6. Contents of the pack and other information 

 

 

1. What Phenylephrin Vision is and what it is used for 

 

The name of your medicine is Phenylephrin Vision. It contains phenylephrine as an active substance, 

which applied in the eye leads to dilation of the pupil. The effect occurs rapidly and has a moderate 

duration. 

 

Phenylephrin Vision is used in children, adults and the elderly to dilate the pupil, which is needed: 

- For eye examination; 

- Surgery; 

- For the treatment of certain eye diseases as part of the complex treatment. 

 

 

2. What you need to know before you use Phenylephrin Vision 

 

Do not use Phenylephrin Vision 

- if you are allergic to phenylephrine or any of the other ingredients of this medicine (listed in 

section 6).  
- if you suffer from heart disease; 

- if you have a fast heartbeat (tachycardia); 

- if you have high blood pressure 

- if you have a dilation of the large blood vessel (aneurysm); 

- if you have overactive thyroid gland (hyperthyroidism); 

- if you suffer from diabetes; 

- if you suffer from glaucoma or have had increased intraocular pressure, especially in cases 

where your pupil was dilated;  

- in preterm newborns with low body weight; 

- in surgery when the corneal epithelium is damaged. 

 

The medicine is intended for topical use in the eye. Do not use for intraocular application. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Phenylephrin Vision 
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This medicine is only for use in the eye. 

 

Tell your doctor: 

- if you have diabetes mellitus; 

- if you suffer from impaired brain circulation due to narrowing of cerebral vessels (cerebral 

arteriosclerosis); 

- if you have a long history of asthma; 

- if your eyes are red, inflamed or traumatized; 

- if you have or have had increased intraocular pressure, especially after the use of pupil-

dilating medicines. 

 

Phenylephrine can cause damage and ‘clouding’ of the surface of the cornea (transparent coat on the 

surface of the eyeball) when it is damaged. In these cases, your doctor will decide if this medicine is 

appropriate for you. 

 

Floating particles in the anterior chamber 40-45 minutes after application of the product may be 

observed in older patients. 

 

Blood pressure should be monitored in adult patients. 

 

In eyes, injured from trauma, reduced tear secretion and during anesthesia, more phenylephrine may 

pass into the bloodstream which may lead to side effects mainly from the heart. 

 

Other medicines and Phenylephrin Vision 

Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

 

Tell your doctor if you are using: 

- medicines to treat depression; 

- some medicines to treat high blood pressure (incl. so-called beta blockers); 

- medicines to treat irregular heartbeat (quinidine or so-called cardiac glycosides). 

 

Phenylephrine may interact with certain anesthetics, such as halothane. If you have been scheduled to 

a surgery under general anesthesia, tell your doctor, because he/she should decide whether 

phenylephrine is appropriate for you. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

If you are pregnant, attempting to become pregnant or breast-feeding, do not use Phenylephrin Vision, 

unless specifically prescribed by a specialist. 

 

Driving and using machines 
As with the use of any eye drops after, temporary blurred vision or other disturbances may occur that 

may affect the ability to drive or use machines. 

 

After using Phenylephrin Vision in your eye, wait until your vision clears before you start using 

machines or driving. 

 

Phenylephrin Vision contains benzalkonium chloride 

Benzalkonium chloride may cause eye irritation. 

Avoid contact with soft contact lenses. Remove contact lenses before using the eye drops and wait at 

least 15 minutes before reinsertion. 

It is known that benzalkonium chloride may discolour soft contact lenses. 
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3. How to use Phenylephrin Vision 

 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure.  

 

The recommended dose is: 

 

Adults 

One drop of solution should be placed in the eye/eyes. If the effect is not adequate, this dose can be 

repeated once more in approximately 1 hour. In some diseases, however, your doctor may prescribe 

you the medicine for use 1-2 times a day. 

 

Do not use more than the prescribed dose. 

The exact dose is determined by your doctor depending on the purpose of use of this medicine. 

 

To avoid irritation and burning sentation in the eye after using phenylephrine, your doctor may 

prescribe you a local anesthetic before using phenylephrine. 

 

If you use other medicine in your eyes, allow an interval of not less than 5 minutes between individual 

applications. If you use eye ointment, it should be placed last. 

 

Children and elderly over 65 years 

One drop of solution should be placed in the eye/eyes. Repeat use is usually not required.  

 

Your doctor will usually apply this medicine to you. However, if you have to apply yourself, please 

follow the below instructions: 

 

Use Phenylephrin Vision in both eyes only if your doctor recommended you to do so. 

 

Hygiene is important while placing the drops. Do not let the tip of the bottle touch the eye or eyelid 

and adjacent areas as it may contaminate and lead to eye infections with serious consequences for the 

eye, even loss of vision. Always wash your hands before using the bottle! 

 

If you think your bottle is contaminated, contact your doctor before continuing the use of the drops. 

 

Instructions for use 

1. Before using the bottle for the first time, make sure the strip between the cap and the bottle was 

not broken. Wash your hands and unscrew the cap. 

 

2. Tilt your head back and pull the lower eyelid down. This forms a 'pocket' between the eyelid and the 

eye. The drop will go right here. 

    

3. Hold the bottle downward. Bring the tip close to the eye. Use a mirror if it helps. 

 

4.Do not touch your eye or eyelid or other surfaces with the bottle. Gently press the base of the bottle 

to release one drop of solution. You need a gentle press on the bottom. 

 
5. After placing the medicine, close your eyelid and press a finger in the eye corner of your nose for 

three minutes. This will prevent Phenylephrin Vision pass into the nose or flow outside. 

 

6. If you use drops in both eyes, repeat the steps for your other eye. 

 

7. Close the bottle immediately after use. 

 

If a drop misses your eye, try again. 

 

Use this bottle of Phenylephrin Vision for your eyes only! 
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If you use more Phenylephrin Vision than you should 
If you used more than you should, rinse the eye/eyes with lukewarm water. In case you accidentally 

swallow the contents of the bottle, talk to your doctor. 

 

If you forget to use Phenylephrin Vision 
Do not use a double dose to make up for a forgotten dose. Apply the dose as soon as you remember. If 

it is time for your next dose, continue as usual. 

 

If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The following side effects have been reported with the use of phenylephrine 25 mg/ml eye drops. 

 

Not known side effects (frequency cannot be estimated from the available data): 

 

Eye disorders 

Pain, irritation, temporary blurred vision and other visual disturbances, sensitivity to light 

(photophobia), increased sensitivity of the conjunctiva, allergic reactions. 

 

Cardiac disorders 

Palpitations, rapid heartbeat, irregular heartbeat (palpitations), high blood pressure. 

 

Spasm of the heart arteries may occur is some cases as well as serious heart rhythm abnormalities and 

myocardial infarction. These side effects are usually observed with higher phenylephrine 

concentrations (10% solution) and were more common in patients with heart disease. 

 

Skin and subcutaneous tissue disorders 

Inflammation and rashes 

 

Immune system disorders 

Allergic reactions, incl. severe allergic reaction that causes breathing difficulties and dizziness 

  

Other 

Pulmonary edema (fluid accumulation), dizziness. 

Paleness around the eyes in premature babies – frequency not known (cannot be estimated from the 

available data). 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via 

 

Bulgarian Drug Agency 

8 Damyan Gruev Street 

1303 Sofia 

Tel: +359 28903417 

Website: www.bda.bg. 
 

By reporting side effects you can help provide more information on the safety of this medicine. 
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5. How to store Phenylephrin Vision 
 

Do not store above 25 ° C. 

Keep this medicine out of the sight and reach of children. 

 

Store in the original package in order to protect from light. 

Do not freeze. 

 

After first opening, use this medicine for 28 days when stored below 25 °C in the original package to 

protect from light. 

 

Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Phenylephrin Vision contains 

 

- The active substance is phenylephrine hydrochloride. 

1 ml solution contains 25 mg of phenylephrine hydrochloride. 

- The other ingredients are: benzalkonium chloride, disodium edetate, sodium metabisulfite, boric 

acid, sodium hydroxide and/or hydrochloric acid (for pH adjustment), water for injection. 

 

What Phenylephrin Vision looks like and contents of the pack 

 

Clear to opalescent solution without visible particles. 

 

White polyethylene bottle, with an applicator-dropper, closed with a screw cap with a protective ring. 

 

1 (one) bottle of 5 ml with a package leaflet is packed in a carton box. 

 

Marketing Authorisation Holder  

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 

7200 Razgrad, Bulgaria 

 

Manufacturer 

Balkanpharma-Razgrad AD 

68 Aprilsko Vastanie Blvd 

7200 Razgrad, Bulgaria 

 

For additional information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 

7200 Razgrad, Bulgaria 

tel. 084 613 427 

e-mail: office@antibiotic.bg 

 

This leaflet was last revised in 01.2017. 

 


